EmP]56

Installation

Manual

© 2005 Ricoh Printing Systems, Ltd.
June, 2005
N904122






Revision Table for manual

Rev. for | Machine
Manual Rev. Page No.(Contents) Date
00 - FIRST EDITION Jun. 28, °05







© 2005 Ricoh Printing Systems, Ltd. All rights reserved.

No part of this document may be reproduced without the expressed permission of Ricoh Printing
Systems, Ltd.

The material in this document is for informational purposes and is subject to change without notice.
Ricoh Printing Systems, Ltd. assumes no responsibility for errors or omissions in this document. No
liability is assumed for any damages resulting from the use of the information it contains.
This manual describes information for handling and operating the EMP156 laser printer.

NOTICE TO USER

In an effort to meet the demands of a rapidly changing technology, the manufacturer is continually

developing new features and functions to meet your changing printing or printer needs. As a resuilt,
this manual may not exactly reflect future changes made to the product. Please be sure to consult
all manual updates or addenda when using this product’s documentation.

INTRODUCTION

This manual provides essential information to install the EMP156 laser printer.
Carefully read and understand the safety instructions in this manual before starting installation.
Keep this manual on hand for reference.



BLANK




Table of Contents

A SAFETY SUMMARY

1. General Safety GUIdENINES ...........couiiii Safety-1

2. Hazard Waming Statements ..........c.cooiiiii e Safety-2
21WARNING Statement ........ooeiii e Safety-2
CHAPTER 1. INSTALLATION REQUIREMENTS ........cccorirreerrcerreeneens 11
1.1 APPLICATION .....euieueeueeteeeeeeeteeeeete s esesessessessessessensessessesensesensesesessensensasesessensansenes 1-1
1.2 INSTALLATION AREA ......ooieieieieeeeetetesesaessessessessessessassassensessessessessessessessessessessessensansenes 1-1
1.3 PREPARATION FOR INSTALLATION ......cctititeuieseessessesesseessessesessessssessessesesssssssensssessesessenseses 1-1
1.4 TOOLS REQUIRED.......ccciitiieuieteieetesteseesesesesseessessesesseeesessesessasesessessesensessssensssessesessenseses 1-2
1.5 ENVIRONMENTAL CONDITIONS .....ccuiiieuiereeeseesenessessesesseeesessesessessssessessesesssssssensssessessssenseses 1-2
1.6 INPUTLINE VOLTAGE ......coteieeeieieieie et teste e seeae s e ss e s e s e aesaessessessesaessesnessessensessensensenes 1-3
CHAPTER 2. UNPACKING ........cooccerrmrreerrsnerrssessssmsssssssssasessssssssssssssssssnsenss 21
2.1 UNPACKING OF THE PRINTER ....cueiutiiiieietetestesteseessesaessessessessessessessessessessessessessessensensensen 2-1
211 Confirmation of parts QUANTLES ..........cccoerrrrrrreeeeeire e 2-1
2.1.2  UNPacKiNg PrOCEAUIES ..........ccoiririeeeeeeeeeeee et se s sesesesee e ss s ssnssssssssnsns 2-2
2.1.3 Parts Check in the ACCESSOIY BOX ........c.eeriuiurireriririrenecieiseseeie et sessseesens 2-4

2.2 UNPACKING OF THE CONTAINER STACKER / AUXILIARY CONTAINER STACKER .........ccveuee.. 2-6
221 Components in the PACKAGE...........coureirreeeeee ettt seaenas 2-6
222 UNPacKiNg PrOCEAUIES ..........ccoiiiiereeieeeeeeeseeeae et seseseseseseseesssnssssssssssssssssns 2-7

2.3 UNPACKING OF THE HIGH CAPACITY FEEDER 1 ...ttt 29
2.3.1  Confirmation of Parts QUaNLItIES...........cceeveveeeeeeeeeeeeeeee e 29
232 UnpacKing PrOCEAUIES ...........cociurireiiucirerecie ettt esens 29

2.4 UNPACKING OF THE HIGH CAPACITY FEEDER 2. ..ottt 2-11
2.4.1 Confirmation of Parts QUaNLIHIES............cceeeieeireiseciceceee e 2-11
242 UNPacking PrOCEAUIES ..........coriririeeeeeceeeie ettt sss s sesnnns 2-11
CHAPTER 3. PREPARATION FOR INSTALLATION.....c.cccccrrrmerrrnmnrensnens 31
3.1 PREPARATION FOR INSTALLATION OF THE PRINTER.....c.ccciiiteieeieiesee et 3-1
3.2 PREPARATION FOR INSTALLATION OF THE CONTAINER STACKER / AUXILIARY CONTAINER STACKER...... 3-6
3.3 PREPARATION FOR INSTALLATION OF THE HIGH CAPACITY FEEDER 1 .....cooeeeeeeceeeeeeeee 39
3.4 PREPARATION FOR INSTALLATION OF THE HIGH CAPACITY FEEDER 2.........cceeveeiecveereerenes 3-12
CHAPTER 4. INSTALLATION .......cctrirrrieerrrssmsrrsssmsrsssnsssssssssssssmssssssssssssnns 41
4.1 PREPARATION FOR PRINTER.......ccouiiiiiiiiiiiiiss s sssssses 4-1
4.2 INSTALLATION OF CONTAINER STACKER.......coeururtnirineintnesnsnsssssssssssssssssssssssssssssssssssssses 4-1
4.3 INSTALLATION OF AUXILIARY CONTAINER STACKER......c.ccommumtriinninenissnsesssssssssssssssssssssaes 4-5
4.4 INSTALLATION OF HIGH CAPACITY FEEDER 1 .....cvieieeieetecteeteeteeeete ettt 4-8

L n [ L | oo |

Table of Contents i



4.5 INSTALLATION OF HIGH CAPACITY FEEDER 2 .....c.oouieteieeeeteeeee et snenens 4-10

4.6 CONNECTION OF AC POWER SUPPLY CABLE ......uueeeeeieeeeeeeeeeeeeeeeeeaeeeeeeeeeeaeeeeeaeeesaaeeeans 4-12
A7 PLACEMENT ..ttt e e et e e et eeeaeeeeaeeee e et e eaaneesanneeeaneesanneesaneeeaaneeseaneesaneeeaneesaaneenans 4-15
4.8 ADJUSTMENT OF LEVELING HEIGHT ... ueeeeeeeeeeeeeeeeeeeeeeeaeeeeeeeaeeeeeeeaaneeessaaseesseaneessaaanneeseans 4-16
4.9 ATTACHING COVERS....eeeeeeeeeeeeeeeeeeeeaaeeeeeeeaeeeeeeeseneeeeesaaneasaaaeseeseeaaneeseesaneeessaaaneesenaanneeeeans 4-19
4 .10 ATTACHMENT CHANGE OF THE TRANSFORMER BY INPUT VOLTAGE ...ceeeeeeeeeeeeeeeeeeeeeeeeans 4-20
4.11 ADJUSTMENT OF HOPPER AIR PRESSURE ......cc.eeeeeeeeeeeeeeeeeeeeeeeeeaeeesaaeeseeeeesaenessaneessaneesans 4-22
4.12 ADJUSTMENT OF THE CONTAINER STACKER .....eeeeeeeeeeeeeeeeeeeeeeeeeaeeeeaaeeeeaeeesaenessaeeessaneesan 4-24
A 1B ASSEMBLY OF TRAY LIFT ettt et e e e e et e e aene e e e e e e eaeeesaeneeeaneeeeaneeeeeneeeaneeeans 4-39
CHAPTER S. CHECKS .........oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesss s s s sssssssssnssssnsnnnsnnnnnnnnns 51
5.1 POWERON PRINTER ..ottt s 5-1
5.2 CHECK THE HCF/CONTAINER STACKER MICROCODE REVISION .....veeieeeeeeeeeeeeeeeeeeeeeaeenn 5-2
5.3 CHECK THE PRINT OPERATION AND THE PRINT QUALITY ...ttt e e e eeee e e eeeeeeeeeeeeeeeeaaneenn 55
5.4 INITIALIZE THE UNIT CONFIGURATION . ...ccueteeeeeeeeeeeeeeeeeaeeeeeaeeeeaeneesaeeeseaneesaeneesaenessaneesaaneenn 5-6
APPENDIX 1. INSTALLATION AREA INFORMATION ..cueereereracnnsesmssasasnnsasnnsans Appendix.1
I n | L | o0 |

Table of Contents ii



A SAFETY SUMMARY

The hazard warnings which appear on the warning labels on the machine or in the manual have one of
the following alert headings consisting of an alert symbol and a signal word, DANGER, WARINIG, or
CAUTION.

This is the safety alert symbol. Itis used to alert you to potential personal
injury hazards. Obey all safety messages that follow this symbol to avoid

possible injury or death.
A DANGER: Indicates an imminently hazardous situation which, if not avoided, will result
in death or serious injury.

AWARNING: Indicated a potentially hazardous situation which, if not avoided, can result
in death or serious injury.

A CAUTION: Indicates a hazardous situation which, if not avoided, will or can result in
minor or moderate injury, or serious damage of product.

CAUTION: Indicates a potentially hazardous situation which, if not avoided, may result
in property damage.

1. A General Safety Guidelines

Before operating the machine, read the following instructions carefully:

o Follow all the installation procedures provided in this manual.

e  Pay special attention to and follow all the hazard warnings on the machine and in the manual.
Failure to do so can cause injury to yourself or damage to the machine.

e Do not perform any installation in any way other than as provided in this manual.

o Keep in mind that the hazard warnings in this manual or on the machine cannot cover every
possible case, as it is impossible to predict and evaluate all circumstances beforehand. Be alert
and use your common sense.

I n | L | o0 |
Safety 1




A SAFETY SUMMARY (Continued)

2. A Hazard Warning Statements

The following are the hazard warning statements contained in this manual.

2.1 A WARNING Statement

Keep space over 400mm at the rear of the printer for ventilation. Otherwise, cooling of the

equipment does not done properly and print Quality may be degraded.

(Section 1.2,Page 1-1)

Be careful when unpacking using the crane or forklift. Do not to drop the printer, hit it
against something, or tum it over on its side.

Perform unpacking where there is no dust or water leaking.

Do not place heavy objects which weigh 5 kg or more on the printer.

(Section 2.1,Page 2-1
(Section 2.2,Page 2-6
(Section 2.3,Page 2-9
(Section 2.4,Page 2-11

~— — ~— ~—

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

(Section 2.1,Page 2-1
(Section 2.2,Page 2-6
(Section 2.3,Page 2-9

)
)
)
(Section 2.4,Page 2-11)

Be careful when liting the printer with the forklift so the printer is well-balanced on the
arms of the lift. Also put the packing (cushion) between the printer and the forklift so the

printer is not damaged.

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

L | 00

Safety 2



A SAFETY SUMMARY (Continued)

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving the printer. Do not
move the printer on unleveled floor. Do not tilt the printer 15 Deg. or more.
(Section 2.1,Page 2-1
(Section 2.2,Page 2-6
(Section 2.3,Page 2-9
(Section 2.4,Page 2-11

~— ~— ~— ~—

Choose the route to move the printer where the slop is less than 15 Deg.
(Section 2.1,Page 2-1
(Section 2.2,Page 2-6
(Section 2.3,Page 2-9
(Section 2.4,Page 2-11

~ ~— ~— ~—

Choose the location to place the printer where there is no condensation.
(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

The Power Supply Cable which conforms to IEC 60950 standard is used.
(Section 4.6,Page 4-12)

The voltage is constantly in unless the machine is unplugged.
(Section 4.6,Page 4-12)

Confirm that the AC Power SW of Printer be OFF.
(Section 4.6,Page 4-12)

Be sure to use power supply cable which complies with the following specification :

Power plug rating;  Min. AC 250V, Min. 25A (3-Pole, 4-Wire, Grounded)
L15-30P UL Listed, CSA Certified in North America
Type CA, Conformed to IEC 60950 in Europe

Power cable rating; Min. AC 250V, Min. 25A
Type SJT or SVT, UL Listed, CSA Certified in North America
Conformed to IEC 60950 in Europe

(Section 4.6,Page 4-13)

[ n | L | o0 |
Safety 3




A SAFETY SUMMARY (Continued)

Use the Power Supply Cable which is approximately 50 mm longer for the FG. The cable should be
designed as below, so the FG power cable remains connected if the other cables are accidentally
disconnected.
(Section 4.6,Page 4-13)
(Section 4.6,Page 4-14)

Make sure that the power cables are connected to the correct terminals ( “L1” ,’L2” ,"L3” ,’"FG”)
on the power plug, Terminal Block and @ Mark.
(Section 4.6,Page 4-13)

The socket-outlet shall be installed near the printer and be easily accessible.
(Section 4.6,Page 4-13)
(Section 4.6,Page 4-14)

Be sure to use power supply cable which complies with the following specification :
Power plug rating;  Min. AC 480V, Min. 25A (3-Pole, 5-Wire, Grounded),
Conformed to IEC 60950 in Europe
Power cable rating; Min. AC 480V, Min. 25A
Type SJT or SVT, UL Listed, CSA Certified in North America
Conformed to IEC 60950 in Europe
(Section 4.6,Page 4-14)

Make sure that the power cables are connected to the correct terminals ( “L1”,”L2” L3 ,"N” "FG”)
on the power plug, Terminal Block and @ Mark.
(Section 4.6,Page 4-14)

Be sure to turn OFF the Circuit Breaker prior to performing the maintenance.
(Section 4.10,Page 4-20)

[ n | L | o0 |
Safety 4




Chapter 1. Installation Requirements

1.1 Application
This specification is applicable to the EMP 156 Cut-Sheet Laser Printer for unpacking, installation
and adjustment.

1.2 Installation Area

Installation area is shown in Appendix 1.

A WARNING

Keep space over 400mm at the rear of the printer for ventilation.
Otherwise, cooling of the equipment does not done properly and
print Quality may be degraded.

1.3 Preparation for installation
Make sure the floor where the leveling bolts to be mounted is strong enough. If the floor is not
strong enough, the equipment may tilts and may cause paper handling problem.

High Capacity || High Capacity Print Engine Aucxiliary Container
Feeder 2 Feeder 1 With Controller Container Stacker
(Option) (Option) Stacker
(Option)
968 968 1614 905 305
350 1264 36 831
53 844 580 . 673 68 767
d4 -1 329 | 6O | 576 59.6
53 844 218 80 85 112
71153 =[N
94 F1e - gm
i 909 909 36 o]
W™ ; =
— - Y
A o
= o o | @ & = % g"‘
SN BRI BRlRl Ak e e 2 ez
N o |o® o |of||e|m = ® o s = pas » o |o»
: L 3 Y
4
i)
(GRS B w N [— o |—= w N N 53 N — [5)]
g | w |w o W (W w W (=T §di] [} AN w W
o W [ o W [~ M jw — 68 - N
830 830 68 53
909 909 21 627 69
70 1124
68 767
38 1188
36 831

+ Jack Screw # Caster Rotation

Area (0 82)

@ |ntake Hole For
AC Cable

& Caster Rotation
Area ($100)

Exhaust Hole

L n | L | o0 | |
Installation Requirements 1-1




1.4 Tools Required

Table 1.1 Tools Required

Item Name Usage
1 |Cutter Unpacking
2 |Plus Driver Removing and installing the screw for covers
3  |HexWrench Set Installing (3mm and 4mm size must be
included in the set)
4 |Spanner (Span: 24mm) Leveling the bolt
5 |Spanner (Span: 30mm) Fixing the leveling the bolts
6 |Pressure Gauge (Manometer) Adjustment of the hopper air pressure
range; 0— 2,000 Pa
7 |Forklift Lift up Equipment from palette.
8 |Level Check and adjustment of level
(Sensitivity; 20' max.)
9 |Flash-light Check and adjustment of the stacker
10 |Digital voltmeter Measurement of voltage
1.5 Environmental Conditions
Table 1.2 Environmental Conditions
Temperature Humidity
Operation 16-32deg. C 20-80 %RH
(60.8 - 89.6 deg. F) Wet Bulb 26 deg.C(78.8 deg. F) max.
Recommended 19-25deg.C 40-60 %RH
condition (66.2 - 77 deg. F)
Non-Operation -10-40deg.C 8-90 %RH
(14 - 104 deg. F) Wet bulb 27 deg. C (80.6 deg. F) max.
Storage -10-40deg.C 5-90 %RH
(14 -104 deg. F)
Shipment -25-50deg. C 5-100 %RH
(-13-122 deg. F) (not to be exposed in the rain/no condensation)
72hr. max. of over 40deg.C environment

Altitude : 0 to 2,100 m (0 to 7,000 feet) max.

L n | L

00 | |

Installation Requirements 1-2




1.6 Input Line Voltage

Table 1.3 Print Engine Input Line Voltage (US Version)

Input Line Voltage AC 200/208/220/230/240V
Phase Three Phases, three wires and grounding wire
Frequency 50/60 Hz +1Hz
Transient (Static) +10%
Transient (Dynamic) | —18%/+15% 500ms
Drop out -100%, 20ms
Table 1.4 Print Engine Input Line Voltage(European Version)
Input Line Voltage AC 380/400/415V
Phase Three Phases, four wires and grounding wire
Frequency 50/60 Hz +1Hz
Transient (Static) +10%
Transient (Dynamic) | —18% /+15% 500ms
Drop out -100%, 20ms

n | L [ o0 | |

Installation Requirements 1-3




Chapter 2. Unpacking

2.1 Unpacking of the Printer

1)
2)

3)
4)

9)

6)
7)

A\ WARNING

Be careful when unpacking using the crane or forklift. Do not to drop the
printer, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.
Do not place heavy objects which weigh 5 kg or more on the printer.

Be careful when lifting the printer with the forklift so the printer is well-
balanced on the arms of the lift. Also put the packing (cushion) between
the printer and the forklift so the printer is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving the
printer. Do not move the printer on unleveled floor. Do not tilt the printer
15 Deg. or more.

Choose the route to move the printer where the slop is less than 15 Deg.
Choose the location to place the printer where there is no condensation.

2.1.1 Confirmation of parts quantities

Table 2.1 Components in the package for Printer

Unit of Packing Quantity
Main body 1
Accessory Box 1
L n [ L [ o0 |

Unpacking 2-1



2.1.2 Unpacking Procedures
1) Cut Bands and remove cap.
2) Remove corrugated paper sleeve.
3) Remove upper pad (4pcs.), comer pad (4pcs.), space box (3pcs.), vinyl and drier (2pcs.).
4) Remove tapes on under tray. Lift Printer up by Forklift, then move and put Printer on a floor.
5) Remove tapes and vinyl. Take out the Installation Manual.
Cap Band

Corrugated paper sleeve

Space box 1

(Accessory box is included) Space box 2

Corner pad

Corner pad

Tape Space box 3

Vinyl

Drier

Rear side

L o | L | o0 | |
Unpacking 2-2




Installation Manual

Printer
Tape
Insert fork position
Under rear pad
Insert fork from
this side only
Under tray
Under pad

Vinyl

Pallet

L n [ L | oo |
Unpacking 2-3




2.1.3 Parts Check in the Accessory Box

1) Unpack Space box 1 and take out the Accessory box.
2) Unpack Accessory box.
3) Parts check in Accessory box.

Space box 1 Space box 1 Accessory box
(Accessory box is included)

Heater Lamp Guide

Lift Base Cover (H)

/ Tray Lift Shaft 3 (3pcs.)

Lift Base Rivet (H) Assy P Thumb Screw (4pcs.)

M4x8 BIND Screw (8pcs.)
— !
o Tweezers
User's Guide
Maintenance Panel Assy 44— Groove
Maintenance Panel CA

—_ Charger Cleaner Kit

SW & Documentation CD Interlock Stopper (5pcs.)

CD-ROM(Driver)

™~

HR Handle - . \ PM Frame Stand L (2pcs.)

Panel Lower Cover

Developer Bottle

Accessory box

L n [ L [ o0 |
Unpacking 2-4




Table 2.2 Parts list in the Accessory Box

No. Parts Name Use

o
Z

—

USER'S GUIDE

—

For Customer

For Developer exhaust
For Customer

—

DEVELOPER BOTTLE

MAINTENANCE PANELASSY

MAINTENANCE PANEL CA

INTERLOCK STOPPER

PANEL LOWER COVER

CHARGER CLEANER KIT For Customer

GLOBES For Customer

Ol IN OOl W DN

SPACER

-
o

HEATER LAMP GUIDE

—
—

TWEEZERS For Customer

-
N

HR HANDLE

For Customer

N
w

CD-ROM(DRIVER)

For Customer

—_
AN

SW & DOCUMENTATION CD

-
(@)

LIFT BASE RIVET(H) ASSY

-
(o]

LIFT BASE COVER(H)

—
~

TRAY LIFT SHAFT 3

N
oo

TRAY LIFT SHAFT(H)

N
©

THUMB SCREW

N
o

M4X8 BIND SCREW

N O BR[NNI WA A N[O

N
—_

PM FRAME STAND L

L n [ L [ o0 |
Unpacking 2-5




2.2 Unpacking of the Container Stacker / Auxiliary Container Stacker

A\ WARNING

1) Be careful when unpacking using the crane or forklift. Do not to drop the
printer, hit it against something, or turn it over on its side.

2) Perform unpacking where there is no dust or water leaking.
3) Do not place heavy objects which weigh 5 kg or more on the printer.

4) Be careful when lifting the printer with the forklift so the printer is well-
balanced on the arms of the lift. Also put the packing (cushion) between
the printer and the forklift so the printer is not damaged.

5) Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving the
printer. Do not move the printer on unleveled floor. Do not tilt the printer
15 Deg. or more.

6) Choose the route to move the printer where the slop is less than 15 Deg.
7) Choose the location to place the printer where there is no condensation.

2.2.1 Components in the package

Container Stacker
Table 2.3 Components in the package for the Container Stacker
Unit of Packing Quantity
Main body 1

Auxiliary Container Stacker
Table 2.4 Components in the package for the Auxiliary Container Stacker
Unit of Packing Quantity

Main body 1

L n [ L [ o0 |
Unpacking 2-6




2.2.2 Unpacking Procedures

1) Cut Bands and remove cap.

2) Remove corrugated paper sleeve.

3) Remove upper pad, corner pad and vinyl.

4) Remove front side base packing.

5) Lift Container Stacker up by Forklift, then move and put Container Stacker on a floor.
Corrugated paper sleeve

Upper pad

Under tray Base pad (Front) Base pad (Side)

L o | L | o0 | |
Unpacking 2-7




Container stacker

Insert fork position

Insert fork
From this
side only

Base pad (Side)

Under tray Pallet

Base pad (Rear)

Under tray

Pallet

L n [ L [ o0 |
Unpacking 2-8




2.3 Unpacking of the High Capacity Feeder 1

2.31

232

A WODN -~
~ ~— — ~— ~—

9}

1)
2)

3)
4)

5)

6)
7)

A WARNING

Be careful when unpacking using the crane or forklift. Do not to drop the
printer, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.
Do not place heavy objects which weigh 5 kg or more on the printer.

Be careful when lifting the printer with the forklift so the printer is well-
balanced on the arms of the lift. Also put the packing (cushion) between
the printer and the forklift so the printer is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving the
printer. Do not move the printer on unleveled floor. Do not tilt the printer
15 Deg. or more.

Choose the route to move the printer where the slop is less than 15 Deg.
Choose the location to place the printer where there is no condensation.

Confirmation of Parts Quantities

Table 2.5 Components in the package for High Capacity Feeder 1

Unit of Packing Quantity

Main body 1

Unpacking Procedures

Cut Bands and remove Cap.

Remove corrugated paper sleeve.

Remove upper pad, comner pad and vinyl.

Remove front side base packing.

Lift High Capacity Feeder 1 up by Forklift, then move and put High Capacity Feeder 1 on a

floor.

L n [ L [ o0 |
Unpacking 2-9




Corrugated paper sleeve

Vinyl
Corner pad

g
A

Comer pad k Insert fork From
RE Insert fork position this side only \X
/v Base pad (Side) Corrugated paper sleeve
Base pad (Rear) \
g Base pad (Front)
Base pad (Side)

Under tray
Pallet

[0 [ L [ o0 |
Unpacking 2-10




2.4 Unpacking of the High Capacity Feeder 2

241

24.2

A WODN -~
~ ~— — ~— ~—

9}

1)
2)

3)
4)

5)

6)
7)

A\ WARNING

Be careful when unpacking using the crane or forklift. Do not to drop the
printer, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.
Do not place heavy objects which weigh 5 kg or more on the printer.

Be careful when lifting the printer with the forklift so the printer is well-
balanced on the arms of the lift. Also put the packing (cushion) between
the printer and the forklift so the printer is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving the
printer. Do not move the printer on unleveled floor. Do not tilt the printer
15 Deg. or more.

Choose the route to move the printer where the slop is less than 15 Deg.
Choose the location to place the printer where there is no condensation.

Confirmation of Parts Quantities

Table 2.6 Components in the package for High Capacity Feeder 2

Unit of Packing Quantity

Main body 1

Unpacking Procedures

Cut Bands and remove Cap.

Remove corrugated paper sleeve.

Remove upper pad, comner pad and vinyl.

Remove front side base packing.

Lift High Capacity Feeder 2 up by Forklift, then move and put High Capacity Feeder 2 on a

floor.

L [ L [ o0 |
Unpacking 2-11




Corrugated paper sleeve

Corner pad

Space Box

Space Box \*
Corner pad A
Y
R=)
/
Insert fork From

| \
P Insert fork position this side only

E j Base pad (Rear%)a ?&k Base pad (Side) Corrugated paper sleeve

Base pad (Si Base pad (Front)

=

Under tray
Pallet

L n [ L | oo |
Unpacking 2-12




Chapter 3. Preparation for Installation

3.1 Preparation for Installation of the Printer
1) Remove the protection mats , plastic bag and tapes on the outside of Printer according to the

following photo.

Protection mat Protection mat

Tape

Tape ’ Tape

Label
(Folk insertion direction)

Tape

AC Power Cable  Plastic bag

Tape (Jack screw (4pcs.))  Protection mat

[ n [ L | oo | |
Preparation for Installation 3-1




Tape

Sample tray

Protection mat

Tape

| o | L | o0 | |
Preparation for Installation 3-2




2) Remove of the Protection mat.

3) The Panel Lower Cover is attached.(Taken out from an attached Accessories Box.)
Panel

Protection mat Tape Protection mat

Panel lower cover
(Taken out from an attached M4 screw (2pcs.)
Accessories Box)

[ [ L [ 00 | |
Preparation for Installation 3-3




4) Push the Hopper2 lock and pull out 1000 sheet hopper. Remove tapes from the hopper
according to the following photo.

Hopper2 Lock

1000 sheet hopper

[ [ L [ 00 | |
Preparation for Installation 3-4




5) Push the Hopper1 lock and pull out 2500 sheet hopper. Remove tapes from the hopper
according to the following photo.

Hopper1 Lock 2500 sheet hopper

Tape
6) Remove the tapes and vinyl on the outside of Printer according to the following photo.

[ [ L [ 00 | |
Preparation for Installation 3-5




3.2 Preparation for Installation of the Container Stacker / Auxiliary
Container Stacker

1) Remove the protection mats and tapes according to the following photo.

Protection mat Tape Protection mat Tape

Tape Label
(On Screw jack (4 pcs.)) (Folk insertion direction)

2) Unscrew five M4 screws of Container Stacker rear side, then remove Rear cover.
3) Remove the tapes according to the following photo and drawing.

Tape

N
S

/}
S
N\

Tape N %
ol o 1]/ 43[%
\\ ‘ /// ((— % "7‘ Q R
O I ! "
’ |
®
=emlliC) %
== ©

[ [ L [ 00 | |
Preparation for Installation 3-6




4) Pull out the Upper Container drawers and remove the plastic bag which 4 screws and 4 Washers
are packed in. (These screws are for connection of Printer and Container Stacker.)

5) Remove tapes and take out the Tray of Container basket.

6) Remove the M4 screw and the Lock plate in the Container Baskets. Put in and keep the removed
M4 screw and Lock plate to the Accessory box.

7) Remove the plastic bag of the Tray. Put the Tray into the Container basket.

8) Pull out the Lower Container drawers.

9) Remove tapes and take out the Tray of Container basket.

10) Remove the M4 screw and the Lock plate in the Container Baskets. Putin and keep the
removed M4 screw and Lock plate to the Accessory box.

11) Remove the plastic bag of the Tray. Put the Tray into the Container basket

Container Basket Plastic bag with screws Plastic bag Tray M4 screw Lock Plate

CAUTION;
If the Container Drawer can not be pulled out,
excuse this process after Power-On.
Because the Drawer latch will be released
Automatically when the Printer wake up.

| o | L | o0 | |
Preparation for Installation 3-7




12) Open Front cover (SL), then remove tapes.
13) Open Front cover (ADP), then remove tapes. (Only Auxiliary Container Stacker).

Frontcover (SL) Tape  Tape (OnlyAuxiliary Container Stacker)

Front cover (ADP)

[ [ L [ 00 | |
Preparation for Installation 3-8




3.3 Preparation for Installation of the High Capacity Feeder 1
1) Remove the protection mats and tapes.
2) Unscrew four M4 screws, then remove Rear cover (LT).
3) Unscrew four M4 screws, then remove Rear cover (LH).

M4 screw M4 screw

Protection mat or Protection mat

Side cover(R)

Tape

o~

J Jk 'Rear cover (LH)

) g

Tape
(On Screw jack (4 pcs.))

Tape

Label
(Folk insertion direction)
Rear cover (LT)

4) Open the F Open cover (LT), Front Open Cover (LC) and Front Cover (R).

Front open cover (LC)

F open cover (LT)

Front cover (R)

[ [ L [ 00 | |
Preparation for Installation 3-9




5) Remove the tapes according to the following photo and drawing.
6) Remove the plastic bag which 4 screws and 4 Washers are packed in.
(These screws are for connection of Printer and High Capacity Feeder 1.)

Tape Tape
Plastlc bag with screws
9 JA

Tape

Tape

7) Push the Upper Feeder Hopper Lock and pull out Upper Feeder Hopper. Remove tapes from
the hopper according to the following photo.

8) Push the Lower Feeder Hopper Lock and pull out Lower Feeder Hopper. Remove tapes from
the hopper according to the following photo.

[U —~ Upper feeder hopper

A
55555

[ \& Lower feeder hopper

L n | L | o0 | |
Preparation for Installation 3-10




Upper feeder hopper lock

Lower feeder hopper lock

L n | L | o0 | |
Preparation for Installation 3-11




3.4 Preparation for installation of the High Capacity Feeder 2
1) Remove the protection mats and tape.
2) Unscrew four M4 screws, then remove Rear cover (LH).

i M4 screw
Protection mat

S

o

i\

,,// Rear cover (LH)

(1
A\

Label |
(Folk insertion direction) Protection mat Tape

(On Screw jack (4 pcs.))

3) Open the Front Open Cover (LC) and Front Cover (R).
4) Remove the tapes according to the following photo and drawing.
5) Remove the plastic bag which 4 screws and 4 Washers are packed in.
(These screws are for connection of High Capacity Feeder 1 and High Capacity Feeder 2.)

) o

Front open cover (LC

Tepe Tape
H:\"“ 2 =
»..\.\_H‘ o r“l .', )
ﬂ\;:::""ﬂ\' St a g H
A
/L;:;?..
B K

L n | L | o0 | |
Preparation for Installation 3-12




6) Push the Upper Feeder Hopper Lock and pull out Upper Feeder Hopper. Remove tapes from

the hopper according to the following photo.
7) Push the Lower Feeder Hopper Lock and pull out Lower Feeder Hopper. Remove tapes from

the hopper according to the following photo.

Upper feeder hopper lock

1T~ Upper feeder hopper

/v~.

[l T~ Lower feeder hopper

Lower feeder hopper lock

L n | L | o0 | |
Preparation for Installation 3-13




BLANK

n | L | oo |

Preparation for Installation 3-14



Chapter 4. Installation

4.1 Preparation for Printer

1) Put the Printer to the place to be installed.

2) Unscrew two M5 screws and washers, two M4 screws and washers between main body and
Air System, then open the Air System.

3) Unscrew two M4 screws and four M4 screws of Printer rear side, then remove Rear cover (R)
ASSY and Rear cover (L) ASSY.

Rear cover (L) ASSY Rear cover (R)ASSY
M4 screw \ M4 screw

Air System

M5 screw M4 screw
+washer +washer

4.2 Installation of Container Stacker

1) Put the Container Stacker right side of Printer with about 100mm space.
2) Lace the Ground cables through the upper hole from Printer to Container Stacker side.
3) Screw the Ground cables with Washer and M5 screw onto Printer as shown below.

L n [ L [ oo |
Installation 4-1




4) Lace J826 connector through the upper hole from Printer to Container Stacker side.

P826 Connector to be connect J826
Ground cable

Container Stacker M5 screw
(Rear view) P212 Connector to be connect J212

5) Connect the Container Stacker to right side of Printer. The hole of the printer is into the
adjustment pin of the container stacker. Hole Container stacker

Adjustment pin

Container stacker

Printer
Adjustment pin

Front side

CAUTION  When the height of a adjustment pin does not suit, please place the spacer of
two sheets, and let slide and connect it with the bottom of a jack. (Ref4.8)

I n | L | o0 |
Installation 4-2




6) Unscrew two M4 screws of Container Stacker rear side, then open PK box.

M4 screw

Container Stacker
(Rear view)

7) Screw Container stacker to Printer by four(4) screws and Washers which were unpacked by
item 3.2 (4). (The screws should be loosely tightened in this stage.)

M5 screw +
washer

Container Stacker M5 screw +
(Front view) washer
L n [ L [ oo |

Installation 4-3



M5 screw + washer

M5 screw +
washer

Container Stacker
(Rear view)

8) Connect J/P212.
9) Connect J/P826.

L n [ L [ oo |
Installation 4-4




4.3 Installation of Auxiliary Container Stacker

1)
2)
3)
4)
5)

6)

Put the Auxiliary Container Stacker right side of Printer with about 100mm space. (Put the
Auxiliary Container Stacker between Printer and Container Stacker)

Auxiliary Container Stacker is connected to Printer by the same method as Container Stacker.

(Ref4.4)

Lace the Ground cables through the lower hole from Auxiliary Container Stacker to Container

Stacker side.

Screw the Ground cables with Washer and M5 screw onto Auxiliary Container Stacker as

shown below.

Lace P212 connector through the lower hole from Container Stacker to Auxiliary Container

Stacker side.

Lace P826 connector through the upper hole from Container Stacker to Auxiliary Container
Stacker side.
Auxiliary
Container stacker container stacker

P212 Connector to be connect J212
P826 Connector to be connect J826

Container Stacker /
Auxiliary Container Stacker
(Rear view) M5 screw

Ground cable

L n [ L [ oo |
Installation 4-5




7) Connect the Container Stacker to right side of Auxiliary Container Stacker. The hole of

Auxiliary Container Stacker is into the adjustment pin of Container Stacker.
Container stacker

Hole
Adjustment pin

Container stacker

Adjustment pin

Auxiliary —

container stacker

Front side

CAUTION  When the height of a adjustment pin does not suit, please place the spacer of
two sheets, and let slide and connect it with the bottom of a jack. (Ref4.8)

8) Unscrew two M4 screws of Container Stacker rear side, then open PK Box.

M4 screw

PK'box

Container Stacker
(Rear view)

L n [ L [ oo |
Installation 4-6




9) Screw Container stacker to Auxiliary Container stacker by four(4) screws and Washers which
were unpacked by item 3.2 (4). (The screws should be loosely tightened in this stage.)

1’7 W ‘

Container Stacker
(Front view)

M5 screw + washer

Container Stacker
(Rear view)

10) Connect J/P212.
11) Connect J/P826.

M5 screw +
washer

M5 screw +
washer

[ 00 | |

Installation 4-7



44

1)
2)
3)
4)
5)
6)
7)

Installation of High Capacity Feeder 1

Put the High Capacity Feeder 1 left side of Printer with about 100mm space.

Unscrew four M4 screws of High Capacity Feeder 1 rear side, then remove Inner Cover.
Lace the Ground cables through the upper hole from High Capacity Feeder 1 side to Printer.
Screw the Ground cables with Washer and M5 screw onto Printer as shown below.

Lace J539 connector through the upper hole from Printer to High Capacity Feeder 1 side.
Lace J518 connector through the upper hole from Printer to High Capacity Feeder 1 side.
Lace J824 connector through the upper hole from Printer to High Capacity Feeder 1 side.

P539 Connector to be connect J539
P518 Connector to be connect J518

Ground cable
P824 Connector to be connect J824

High Capacity Feeder 1 P554 Connector to be connect J554
(Rear view)

M5 screw

Ground cable

8) Connect the High capacity feeder 1 to left side of Printer. The hole of the printer is into the

adjustment pin of the High capacity feeder 1.
High Capacity Feeder 1

/Printer

Hole

Adjustment pin

Front side

CAUTION  When the height of a adjustment pin does not suit, please place the spacer of
two sheets, and let slide and connect it with the bottom of a jack. (Ref4.8)

I n | L | o0 | |
Installation 4-8




9) Screw High capacity feeder 1 to Printer by four(4) screws and Washers which were unpacked
by item 3.3 (6). (The screws should be loosely tightened in this stage.)

M5 screw +
washer

—
High Capacity Feeder 1 M5 screw +
(Front V|eW) washer

M5 screw +
washer

M5 screw +
washer

High Capacity Feeder 1
(Rear view)

10) Connect J/P539, J/P518, J/P824 and J/P554.

L n [ L [ oo |
Installation 4-9




4.5 Installation of High Capacity Feeder 2

1) Putthe High Capacity Feeder 2 left side of High Capacity Feeder 1 with about 100mm space.

2) Lace the Ground cables through the upper hole from High Capacity Feeder 2 to High
Capacity Feeder 1 side.

3) Screw the Ground cables with Washer and M5 screw onto High Capacity Feeder 1 as shown
below.

4) Lace P593 connector through the back hole from High Capacity Feeder 2 to High Capacity
Feeder 1 side.

5) Lace P677 connector through the back hole from High Capacity Feeder 2 to High Capacity
Feeder 1 side.

6) Lace P548 connector through the near hole from High Capacity Feeder 2 to High Capacity

Feeder 1 side.
P548 Connector to be connect J548

P677 Connector to be connect J677
i)

High capacity feeder 1 High capacity feeder 2

M5 screw

P593 Connector to be connect J593

High Capacity Fedder 2 Ground cable
(Rear view)

7) Connect the High capacity feeder 2 to left side of High capacity feeder 1. The hole of the High
Capacity Feeder 1 is into the adjustment pin of the High capacity feeder 2.

High capacity feeder 2 High capacity feeder 1

Adjustment pin
Front side

CAUTION  When the height of a adjustment pin does not suit, please place the spacer of
two sheets, and let slide and connect it with the bottom of a jack. (Ref4.8)

I n | L | o0 | |
Installation 4-10




8) Open Front Cover (LC) assy, unscrew the Ground cables with Washer and M5 screw.
Unscrew the two belts with two(2) belt clamps and four(4) M4 screws, then remove Front
Cover (LC) assy.

9) Push the Lower Feeder Hopper Lock and pull out Lower Feeder Hopper. Unscrew two(2) M4
screws, then remove Hopper Cover (LH1) assy. Pull in Lower Feeder Hopper.

10) Screw High Capacity Feeder 2 to Printer by four(4) screws and Washers which were

unpacked by item 3.4 (5). (The screws should be loosely tightened in this stage.)
Ground Cables Lower feeder hooper lock

Belt
M4 Screw + Belt Clamp

M5 screw + washer
M5 screw + washer
Front Cover (LC) assy
Belt

M4 Screw + Belt Clamp

M4 screw

Hopper Cover
(LH1) assy

Lower Feeder
Hopper

M5 screw +
washer

M5 screw +
washer

11) Connect J/P593, J/IP677 and J/P548.

[ n | L | o0 | |
Installation 4-11




4.6 Connection of AC Power Supply Cable

A WARNING

1) The Power Supply Cable which conforms to IEC 60950 standard is used.
2) The voltage is constantly in unless the machine is unplugged.
3) Confirm that the AC Power SW of Printer be OFF.

1
2
3
4

Power supply cable is already connect the machine.

Check the form of the plug fits the socket.

Form of the European plug and the US plug are shown below.
Insert the plug in the socket.

~— — ~— ~—

ME hifh L15-Z0F
304 30 250V AC
LL s
ZH

32A, 30, 380-415V NEMA L15-30P
30A, 39, 250V

Form of the European Plu Form of the US Plug

AC Power SW

L n [ L [ oo |
Installation 4-12




A\ WARNING

US Version
1) Be sure to use power supply cable which complies with the following
specification :
Power plug rating ; Min. AC 250V, Min. 25A (3-Pole, 4-Wire, Grounded)
L15-30P UL Listed, CSA Certified in North America
Type CA, Conformed to IEC 60950 in Europe
Power cable rating ; Min. AC 250V, Min. 25A
Type SJT or SVT, UL Listed, CSA Certified in North America
Conformed to IEC 60950 in Europe
2) Use the power supply cable which is approximately 50 mm longer for
the FG.

The cable should be designed as below, so the FG power cable remains
connected if the other cables are accidentally disconnected.

Min 50mm

3) Make sure that the power cables are connected to the correct terminals
(“L1”, “L2” , “L3”, “FG”) on the power plug, Terminal Block and
@ Mark.

4) The socket-outlet shall be installed near the printer and be easily
accessible.

L n [ L [ oo |
Installation 4-13




A WARNING

European Version
1) Be sure to use power supply cable which complies with the following
specification :
Power plug rating ; Min. AC 480V, Min. 25A (3-Pole, 5-Wire, Grounded),
Conformed to IEC 60950 in Europe
Power cable rating ; Min. AC 480V, Min. 25A
Type SJT or SVT, UL Listed, CSA Certified in North America
Conformed to IEC 60950 in Europe
2) Use the power supply cable which is approximately 50 mm longer for
the FG.
The cable should be designed as below, so the FG power cable remains
connected if the other cables are accidentally disconnected.

Min 50mm

3) Make sure that the power cables are connected to the correct terminals
(“L1”, “L2” , “L3”, “N”, “FG”) on the power plug, Terminal Block and

@—) Mark.

4) The socket-outlet shall be installed near the printer and be easily
accessible.

I n | L | o0 |
Installation 4-14




4.7 Placement

1) Tumn all the jack screws until they just touch to the floor.

High Capacity High Capacity Container

Feeder 2 Feeder 1
Auxiliary Container ||Container Stacker
Stacker (Option)
—& — = = 11 = |
0 0 0 o i i |
1 A ™ El
u |
g |
i 0 | |
” ]
AR S AL A S i i # e, > sy b
Jack Screw Jack Screw Jack Screw Jack Screw Jack Screw

2) Tumn all the jack screws again so that there are about 1mm of space between Casters and
floor. Acceptable tilts are as follows.

4~6
— e
o 1] 1
g
% 7
0+2
— B
unitmm
Lock nut

kl

(. 1~2mm

. ¢ \ Jack screw

LS /><’/////////////7

Caster

L n [ L [ oo |
Installation 4-15




4.8 Adjustment of leveling height

According to the following manner, adjust the relative height of each equipment.
1) As shown in Fig.1, leveling height is adjusted so that an eye mark can be seen in a slit.
(Container Stacker / Auxiliary Container Stacker : Aand B part)
(High Capacity Feeder 2 : E and F part)
2) As shown in Fig.2, leveling height is adjusted so that an eye mark can be seen in a slit.
(High Capacity Feeder 1 : C and D part)

Slit Eye mark

L n [ L [ oo |
Installation 4-16




Eye mark

CAUTION In case of the amount of Jack Screw rises is insufficient, putting the Spacer under
the Jack Screws included in the Accessories.

Jack screw

CAUTION When the height of a adjustment pin does not suit, please place the spacer of two
sheets, and let slide and connect it with the bottom of a jack.

/ Spacer (2 sheets)

S

Jack screw

[ [ L [ 00 ] |
Installation 4-17




3) Confirm the level of the each equipment with the level, turn the jack screws and adjust the
level of each equipment.

The Level

The Level

The Level

High Capacity
Feeder

L n [ L [ oo |
Installation 4-18




4) Fasten Lock nut.

)
® .P @
L : Be 5

® : Lock nut location

5) Fasten screws completely between Stacker/Printer/High Capacity Feeder.
6) Fasten screws between main body and Air system by M4 screws and washers.

4.9 Attaching covers

Attach and close all covers which were removed or opened when installation process.

I n | L | o0 |
Installation 4-19




4.10 Attachment change of the transformer by input voltage

A\ WARNING

Be sure to turn OFF the Circuit Breaker prior to performing the maintenance.

[Work procedure]
1) Unscrew four M4 screws of Printer rear side, then remove Rear cover (R) ASSY.

Rear cover (R)ASSY

M4 screws

2) Unscrew six M4 screws and remove the Inner rear cover.

M4 screw

Inner rear cover

— M4 screw

M4 screw

L n [ L [ oo |
Installation 4-20




3)

Change the connector connection of 200/208/220/230/240V according to input voltage.(US
Version)

Change the connector connection of 380/400/415V according to input voltage.(European
Version)

If there is no information on the input voltage, measure the input voltage according to the
following procedures.

It changes by environment of circumference, the input voltage is careful to setting of the
voltage.

A\ WARNING

Be careful of the electric shock when you measure the input voltage.

Measure the AC voltage between L1 and L2 by a digital voltmeter at US version.

In the case of EU version, measure it between L1 and N.

The connector is connected with the position in which the AC voltage measurement result
that is the nearest value of table below

Connect position Measurement result of AC
voltage
V1 200
V2 208
V3 220
V4 230
V5 240

Input voltage label

Measurement point of
AC voltage

L n [ L [ oo |
Installation 4-21




4.11 Adjustment of Hopper air pressure

CAUTION The adjustment is performed with the power on, so it requires the upmost care.

This adjustment should be done after power on and initialization action.

1) Printer Power on. (Ref 5.1)

2) Draw out the Lower Hopper. (Ref 3.1.(5), 3.3.(8) and 3.4.(8) )

3) Tumn on the Blower by Maintenance Diagnostics as following procedure.

Access method to the Diagnosis function on the Operator Control Panel (OCP) is shown below.
For details on “How to use the OCP”, refer to Chapter 3 of the Controller Maintenance Manual.

Power On
L _HH
Change Change B y
automatically automatically
g HEF
]
]
. - | 7| N - |
R
Service
System q E]
Consumal bles @E]E]
Gogn :
<« ] o) -

When the password matches.

N - - | i o 2]
Consumal bles Unit Config Wind. Fuser Web
Factary Dtaut g | [ 0PCHOue e
Stacker Adjust Engine Data
——
4
N I R e <7 I
r
|
Engine Configuration @ Engine Diagnosis
Thickness Setup
I Driver Test 1
Heat Run Test 1
L » ] K ] » [« ]

I n | L | o0 | |
Installation 4-22




Access method to the Adjustment function on the OCP is shown below.
Choose of the module and
device number

SR =
Device No|
—> ~
Choice of the device code.
ltem Device Code
Built-in Hopper  OA
» ] « [= i AHP1 Hopper  0C
* AHP2 Hopper ~ OE

Adustment Function
Processing. 4

Execution

4) Remove the Rubber Cap of the Air Pressure Check Point on the Pick Belt Unit, and insert the
manometer to the intake side.

5) The Pick Belt is tumed to the maximum value of manometer.

6) Open the Controller Box. (only the Printer)

7) Loosen the screw on the Valve Band of the intake side, and adjust the manometer value to
14701+98Pa(150 = 10mmH,0O) by sliding the Valve Band.

In case of 50Hz machine, adjust it while sliding the Valve Band from the upper side of the “T”
character shape hole to the lower side of it.
In case of 60Hz machine, adjust it while sliding the Valve Band from the lower side to the
upper side of the “T” character shape hole.

8) Remove the Rubber Cap of the Nozzle for the Air Pressure Check Point, and insert the
manometer to outtake side.

9) Loosen the screw on the Valve Band of the outtake side, and adjust the manometer value to
588 +=49Pa(60+5mmH,0) by sliding the Valve Band.

In case of 50Hz machine, adjust it while sliding the Valve Band from the upper side of the “T”
character shape hole to the lower side of it.
In case of 60Hz machine, adjust it while sliding the Valve Band from the lower side to the
upper side of the “T” character shape hole.

10) Remove the Rubber Cap of the Air Pressure Check Point on the Pick Belt Unit again, and
insert the manometer to the intake side. Then check the value or adjust again according to
item (7).

11) Remove again the Rubber Cap of the Nozzle for the Air Pressure Check Point, and insert the
manometer to the outtake side. Then check the value or adjust again according to item (9).

12) Fix the screws of the Value Bands after adjustment.

L n [ L [ oo |
Installation 4-23




PICK BELT AIR PRESSURE
CHECK POINT

VALVE BAND

The “T” character shape hole

MOZZLE AIR PRESSLIRE
CHECK POINT

4.12 Adjustment of the Container Stacker

CAUTION The adjustment is performed with the power on, so it requires the upmost care.

Execute the following adjustment when unevenly and the stacker jam of the stacking are
generated.

1) Preparation for adjustment
(1) On the basis of engine, connect the stackers with aligning the both of centers. They are the slit
near screw upper connection and the height adjustment segment on connecting plate.
(2) Using Levels whose accuracy are approximately 20’, make level of engine and stacker.
The point is as follows:
+ Engine; Front flame in switch back
- Stacker; base flame in rear side
(3) Confirm that paper running point is within 36.6 == 1.5mm from inside the front flame of stacker. If
not, adjust by jack-up
(4) Detach side cover (RH) assembly
Stacker

Engine

Front frame in switch back
n s Side cover(RH) assembly

Level setting points

Note
In case of SS specification (with proliferation), adjust the first stacker with separating the second
stacker.

L n [ L [ oo |
Installation 4-24




2) Wayto adjust
(1) Adjustment of stopping point of front jogger and pressing pitch of rear jogger.
For the adjustment of stacking accuracy, adjust as follows:
(DPrinting mode
+ Paper; A4 approximately 50 sheet
» Print; Duplex printing / Face down
+ Pattemn; Grid
+ Direction of offset; Opposite operation side offset

With running paper, illuminate from right hand of the stacker by flashlight and look over the position
between front jogger(fixed side) and edge of paper operation side.

=

- ST1/ST2 Jogger unit

I w’/ Upper jogger unit

i

_'l A = Direction of paper feed
-
. ST1/ST2

T _._.-—-'-""" Lower jogger unit

'I

| | hhh-"""‘"---._._____‘_ Front jogger

| i | RH side 1069
¥ i |

= F - e,

Rear jogger

iy
i |1
|
F

I ) The case that there is gap of X mm between Front jogger and paper operation side
O <+— >

X
-t

—————
—_———————

[

/

Front Jogger Paper -
Rear Jogger

(Way to adjust)
Move the stopping point of Front jogger (fixed side) to opposite operation side by gap
of X mm.

+ Adjustment of stopping point of Front jogger
The stopping point of Front jogger is adjusted by changing the data with Operator Control
Panel(OCP).| A x1 push=+0.25mm,Erx1 push=-0.25mm

L n [ L [ oo |
Installation 4-25




R - - | ] 7]

ocp Consumables

Passwords

Service

System . Factory Default

Configuration

Consumables

Language

i

Stacker Adjust @
Job Offset

Front Jogger

Engine Configuration @

Unit Config

Container 1 Lower

Container 1 Upper

0PC Surface Yolt

OPC Mode
Tray Adjust /
Stacker Adjust

»

[ RearjJogger

Stepper I
Offset

Container 2 Lower

Container 2 Upper

ot
[Ty At
e

-~

v
a

Stop Position

Movement &J EJ . .
Note: Return the setting when the job concerned ends

[« |
- I

IT') The case that Rear jogger press papers too much.
®<+— 0O

Front Jogger

Rear Jogger

(Way to adjust)
Make the pressing pitch of Rear jogger smaller, until there is no tumor caused of to
much pressure by Rear jogger as the figure above shows. The pressing pitch of the
Rear jogger is adjusted by changing the data with Operator Control Panel (OCP).
x1 push=+0.25mm,|jx1 push=-0.25mm

L n [ L [ oo |
Installation 4-26




Setup @

Consumables

’I

J
L]

Service Passwords

System Factory Default

Consumables > Configuration
[Lﬁnguagel

I R | I [ S I

Tray Adjust

Container 2 Lower H Rear Jogger
Container 2 Upper Stogper

Stacker Adjust

Container 1 Lower Job Offset

Container 1 Upper Front Jogger

il

|
i

Stacker Adjust

;
;

figet

J
|

Stacker Adjust @
Stop Position

Movement

[« |
- |

Note: Return the setting when the job concerned ends

(2) Adjustment of tilt angle for Offset roller is operated as follows:
a. Adjustment of paper of short size
b. Adjustment of paper of long size

a. Adjustment of paper of short size

(DPrinting mode

+ Paper; A4 approximately 50 sheet
» Print; Duplex printing/Face down

- Pattern; Grid

+ Direction of offset; Both of operation side/opposite operation side directions
@With running paper, illuminate from right hand of stacker to the paper stacking by flashlight
and look over the position between paper running and Front/Rear jogger.

@ (Point)

In offset, adjust not to touch the jogger to fix and edge of paper.

n | L | o0 | |

Installation 4-27




a-1. In case of opposite operation side of offset
Adjust the tilt angle of Offset roller with Operator Control Panel (OCP) as gap between
edge of paper operation side and Front jogger (fixed side) is 4~5mm (Way to adjust
is next page)

L)
Offset Roller
=]
u i %.. Il iy ]
" \
Rear Jogger
(removable side)
Paper
Direction of paper feed
14' A Front Jogger
(fixed side)
. B
/ Visual point
Offset unit
&4 =~ 5 nmm
L n [ L [ oo |

Installation 4-28



a-2. In case of operation side of offset
Adjust the tilt angle of Offset roller with debug panel as gap between edge of paper operation side
and rear jogger (fixed side) is 4~5mm (Way to adjust is next page)

4 =~ 5 mrm

: |

‘ Visual point B

r
| Rear Jogger
(removable side)

/ Front Jogger

f / (fixed side)

#‘-’F L L 1

Offset Roller

Offset unit

L n [ L [ oo |
Installation 4-29




a-3. (Way to adjust)
[Way to adjust of amount of offset operation side]
The amount of offset at offset roller is adjusted by changing the data below (same as
adjustment of opposite operation) with Operator Control Panel (OCP).

Name of machine Capable range of adjust
ST1 lower offset (operation side) X(00)~x(32) default (1D)
ST1 lower offset (opposite operation side) X(00)~x(32) default (1D)
ST1 upper offset (operation side) X(00)~x(32) default (1D)
ST1 upper offset (opposite operation side) X(00)~x(32) default (1D)
ST2 lower offset (operation side) X(00)~x(32) default (1D)
ST2 lower offset (opposite operation side) X(00)~x(32) default (1D)
ST2 upper offset (operation side) X(00)~x(32) default (1D)
ST2 upper offset (opposite operation side) X(00)~x(32) default (1D)

(D In case edge of paper touches jogger B
ST1 lower offset (operation side)
ST1 upper offset (operation side) Update these dimensions.
ST2 lower offset (operation side) (In case of (2, update the same operation.)
ST2 upper offset (operation side)

To the relevant adjustment dimension of address, input the dimension like “IE”, “IF, “20” larger than
current dimension (default “ID”). Every time dimension is updated, confirm both the jogger B and
running position of paper.

@ In case paper edge separates too far from jogger B.
To the relevant adjustment dimension of address, input the dimension like “IC”, “IB, “IA” lower than
current dimension (default “ID”). Every time dimension is updated, confirm both the jogger B and
running position of paper.

L n [ L [ oo |
Installation 4-30




<Way to adjust>

oCcP

> Service

System

Consumables
Language

»

III'

FY

Service

Consumables
Passwords

Factory Default

UIIII

Configuration

b 4
a

Engine Configuration @

Unit Config
0PC Surface Yolt

OPC Mode

Tray Adjust

Stacker Adjust

Stacker Adjust @

Container 1 Lower

Container 1 Upper

Stacker Adjust

Job Offset

Front Jogger

Container 2 Lower

Container 2 Upper

»

Rear Jogger

Stopper

I[III

|
v

Stacker Adjust @
Front

Rear

<]

» Short

Long

)

ol |

Long Reverse

Note: Return the setting when the job concemed ends

n | L | o0 |

Installation 4-31




[Way to adjust of amount of offset opposite operation side]

(D In case edge of paper touches jogger A
ST1 lower offset (opposite operation side)
ST1 upper offset (opposite operation side) Update these dimensions.
ST2 lower offset (opposite operation side)

(In case of ), update the same operation)
ST2 upper offset (opposite operation side)

To the relevant adjustment dimension of address, input the dimension like “IE”, “IF, “20” larger than
current dimension (default “ID”). Every time dimension is updated, confirm both the jogger A and
running position of paper.

@ In case paper edge separates too far from jogger A.
To the relevant adjustment dimension of address, input the dimension like “IC”, “IB, “IA” lower than
current dimension (default “ID”). Every time dimension is updated, confirm both the jogger B and
running position of paper.

L n [ L [ oo |
Installation 4-32




<Way to adjust>

0OCP Consumables

> Service Passwords

Consumables > Configuration

[ ] | Language |

|
UIIII

%
ﬂ
ﬂ

Stacker Adjust

Job Offset

Unit Config Container 1 Lower

Seeee
0PC Surface Yolt Container 1 Upper Front Jogger |
0OPC Mode Container 2 Lower
Tray Adjust Container 2 Upper Stopper
Stacker Adjust I Offset

;
;
;

Stacker Adjust

Stacker Adjust @
Front I+ Short

Rear Long

aua

Long Reverse

4 |

Note: Return the setting when the job concerned ends

L n [ L [ oo |
Installation 4-33




b. Adjustment of paper of long size
(DPrinting mode
+ Paper; i )A3/55kg paper  approximately 50 sheet
ii )LD/20lb paper  approximately 50 sheet
» Print; Duplex printing/Face down
+ Pattem; Grid
+ Direction of offset; Both of operation side/opposite operation side directions
@With feeding paper, illuminate from right hand of the stacker to the paper stacking by flashlight
and look over the position between paper running and front/rear jogger.
@)(Point)
In paper comes out, adjust for the last time as follows:
i ) The edge of paper does not touch with the fixed jogger.
ii ) Rear of the paper from the center does not hide under the fixed jogger.
iii ) The edge of paper does not touch/hide under the sliding side jogger.
@In feeding paper of long size, Offset roller is controlled as follows:
i ) The roller is tilted by X(32) to appointed direction.
(Capable range of adjust X(00) ~ X(32) Default X(32 ))
—ltis called “Long X(32)".
ii ) After i ) when 196 ms pass, the roller is tilted by X(27) to opposite direction of offset.
(Capable range of adjust X(00) ~ X(32) Default X(27 ))
—ltis called “Long reverse X(27)".

By updating Long X(32), Long reverse X(27), adjustment of paper of long size is operated.

L n [ L [ oo |
Installation 4-34




b-1. (Way to adjust)

The amount of offset at offset roller is adjusted by changing the data with Operator Control

Panel (OCP).

Refer to the following pages of “b-2; Adjustment in opposite operation side”, “b-3;

Adjustment in operation side” on the way to adjust.

Name of machine

Capable range of adjust

ST1 lower offset operation side (Long)

X(00)~x(32) default (32)

ST1 lower offset operation side (Long reverse)

X(00)~x(32) default (27)

ST1 lower offset opposite operation side (Long)

X(00)~x(32) default (32)

ST1 lower offset opposite operation side (Long reverse)

X(00)~x(32) default (27)

ST1 upper offset operation side (Long)

X(00)~x(32) default (32)

ST1 upper offset operation side (Long reverse)

X(00)~x(32) default (27)

ST1 upper offset opposite operation side (Long)

X(00)~x(32) default (32)

ST1 upper offset opposite operation side (Long reverse)

X(00)~x(32) default (27)

ST2 lower offset operation side (Long)

ST2 lower offset operation side (Long reverse)

x(32) default (27)

ST2 lower offset opposite operation side (Long)

x(32) default (32)

ST2 lower offset opposite operation side (Long reverse)

X(32) default (27)

ST2 upper offset operation side (Long)

x(32) default (32)

ST2 upper offset operation side (Long reverse)

X(00)~x(32) default (27)

ST2 upper offset opposite operation side (Long)

~
~
~
~
~
~
~
~
~
~
~
~

X(00)~x(32) default (32)

ST2 upper offset opposite operation side (Long reverse)

) ) (
) ) (
) ) (
) ) (
) ) (
) ) (
) ) (
X(00)~x(32) default (32)
) ) (
) ) (
) ) (
) ) (
) ) (
) ) (
) ) (

~x(32) default (27)

ocp

> Service

System
Consumables

Language

III'

»

Service

Consumables
Passwords

Factory Default

HIIII

Configuration

x
FS

Container 1 Lower

Container 1 Upper

Stacker Adjust @

Container 2 Lower

Container 2 Upper

Tray Adjust

Stacker Adjust

»

FY

4 I

| n | L [ oo

Installation 4-35



Front

Short

acker Ad @ Stacker Adjust @

Rear

FN
Long b]
=

Long Reverse

Ad|
v
)

4 |

]
]

b-2; Adjustment in opposite operation side
In case of failure as (D~ below, the adjustment is necessary.
(DIn case edge of paper touches fixed side jogger (front jogger)

Paper

Touching point

Front Jogger

(fixed side)

(Cause) Too getting paper back

(Way to adjust) Update lower the Offset roller “Long reverse”; X(27).

Note:
Return the setting when the job
concerned ends

Rear Jogger
(sliding side)

—Set the gap between fixed jogger and edge in operation side 4~5mm.
@In case rear of the paper from the center hides under the fixed side jogger(Front jogger)

Front Jogger
(fixed side)

(Cause) Too getting paper back

(Way to adjust) Update lower the Offset roller “Long reverse”;

R
Hiding porﬂ% \

ear edge of paper

|

X(27).

Rear Jogger
(sliding side)

—Set the gap between fixed jogger and edge in operation side 4~5mm.

[ L]

00 |

Installation 4-36



b-2; Adjustment in opposite operation side

In case the edge of paper touches/hides under the sliding side jogger (Rear jogger).

Rear Jogger
(sliding side)

Touching or hiding
point
Paper
Front Jogger
(fixed side)

(Cause) Lack of getting paper back or tilting paper too much
(Way to adjust)

+ Update larger the Offset roller “Long reverse”; X(27).

« Update lower the Offset roller “Long”; X(32).

b-3; Adjustment in opposite operation side
In case of failure as (D~ below, the adjustment is necessary.
(DIn case edge of paper touches fixed side jogger (Rear jogger)

Paper
Rear Jogger

(fixed side)
Touching point

Front Jogger
(sliding side)

(Cause) Too getting paper back
(Way to adjust) Update lower the Offset roller “Long reverse; X(27).
—Set the gap between fixed jogger and edge in operation side 4~5mm.

L n [ L [ oo |
Installation 4-37




@In case rear of the paper from the center hides under the fixed side jogger(Rear jogger)

Rear edge of paper
Hiding point
Rear Jogger
(fixed side)
Front Jogger
(sliding side)

(Cause) Too getting paper back
(Way to adjust) Update lower the Offset roller tilted back dimension; X(27).
—Set the gap between fixed jogger and edge in operation side 4~5mm.

b-3; Adjustment in opposite operation side

(@In case the edge of paper touches/hides under the sliding side jogger (Front jogger).

Front Jogger
(sliding side)

Rear Jogger
(fixed side)

Touching or hiding Paper
point

(Cause) Lack of getting paper back or tilting paper too much
(Way to adjust)
+ Update larger the Offset roller “Long reverse”; X(27).
- Update lower the Offset roller “Long”; X(32).

L n [ L [ oo |
Installation 4-38




4.13 Assembly of Tray Lift
1) Take out the Lift Base Rivet (H) Assy, Lift Base Cover (H), Tray Shaft (H), Tray Shaft 3, Thumb

Screws(4pcs), M4x8 BIND Screws(8pcs) and Tray Lift assembly craft of the Accessories box.
2) Assemble the Tray Lift according to the Tray Lift assembly chart.

Tray lift shaft 3

Tray lift shaft (H)
M4x8 BIND screws

Lift base cover (H)

Lift base rivet (H) Assy

Thumb screws

I n | L | o0 |
Installation 4-39




Chapter 5. Checks

5.1 Power on Printer
1) Tum on the AC Power switch on left side, and turn on the Power switch.

AC Power switch Power switch

2) Confirm that OCP screen becomes the first screen as follows.

feady __Flid

NOTE : If AHP CPU error(E415), ST1 CPU error(E417), ST2 CPU error(E419) or AHP2 HP
Driver I/F error(E44A) is detected, confirm whether the Unit Configuration is correct or
not. When the Unit Configuration is not correct, initialize the Unit Configuration by
manner of item 5.3.

3) Setthe Letter LEF or A4 LEF in the Tray1.

I n | L | o0 |
Checks 5-1




5.2 Check the HCF/Container Stacker Microcode Revision

Check the HCF/Container Stacker Microcode revision. When the Microcode is old, carry out the
download of new Microcode.
1) Power on the printer

2) Access method to the “Upgrade System” Menu on the OCP

Power On

Service

¥
-

(7) v

System Software

Upgrade System|

[ Operating procedure of OCP]
(1) Press the “Set Up Menu* button.

(2) Press the “Service “button.

(3) Input the “Password* and press the “Enter” button.

(4) Press the “Skip* button.

(5) Press the “System Software” button.

(6) Press the “Skip“ button.

(7) Press the “Upgrade System* button.

(8) Input the “Password” and press the “Enter button.(About 3 minutes)

il
(3)
A 7] oo Al 7]
Service
| J
System E]E]
nen
non :
I’
[« 1 ) =
(5) (6)
- -]
PM Counter Reset press = o ok test
System Softwarel] Last test :
Disk test makes printer reboot.
<> Backup/Restore Please do not execute upgrade or
revert if a problem is found.
S R S — —— —=
|
|
(8)
—» =)
Bon s
[« ] o)) -

| L [ o0 |

Checks 5-2



3)Check the HCF revision and download the Microcode (option)

Upgrade System

HCF HCF
Press lll to upgrade. « L. » « Processing.
Press pp to skip. (1) When the “Current revision” and “New

Gurrent revision; XX Revision” is not matched.
New revision : YY > I—

Do not turn off the printer power
L during this procedure or it will be left
I id I I[ L | in an unusable state.

(2) When the “Current revision” and “New Revision” is matched. >
[ Operating procedure of OCP]

(1) When the “Current revision” and “New Revision” is not matched, press the “Enter button.
(2) When the “Current revision” and “New Revision” is matched, press the “Skip* button.

4) Check the Container Stacker2 revision and download the Microcode (option)

Upgrade System
Container Stacker

Press Il to upgrade.
Press pp to skip.

Upgrade System

Container Stacker
Processing.

- (1) When the “Current revision” and “New
Current revision: XX Revision” is not matched.
New revision :YY > -
Container Y
Do not turn off the printer power
| ”» || | - |Is i s anlo seats O vl be ot

(2) When the “ Cumrent revision ” and “New Revision” is matched. >
[ Operating procedure of OCP]

(1) When the “Current revision” and “New Revision” is not matched, press the “Enter” button.
(2) When the “Current revision” and “New Revision” is matched, press the “Skip* button.

5) Check the Container Stacker1 revision and download the Microcode

v

Update the Microcode
Upgrade System
ggglr;:grssﬁsa‘;:r Cunlainr Stacker
Press lll to upgrade. (1) When the “Cument revision” and “New | Frocessing.
Press pp to skip. .. .
Current revision : XX Revision” is not matched.
MNew revision :YY >
Container H
B
Do not turn off the printer power
I d I I . F during this procedure or it will be left
in an unusable state.

(2) When the “Current revision” and “New Revision” is matched.

[ Operating procedure of OCP] >

(1) When the “Current revision” and “New Revision” is not matched, press the “Enter” button.
(2) When the “Current revision” and “New Revision” is matched, press the “Skip” button.

v

I n | L | o0 |
Checks 5-3




6) End of “ Check the HCF/Container Stacker Microcode”

, ¥ :

Upgrade System Upgrade System Upgrade System
Print Engine - FPGA Print Engine - Slave Print Engine - Master
Press [l to upgrade. Press lll to upgrade. Press [l to upgrade.
Press pp to skip. Press pp to skip. Press pp to skip.
Current revision : XX Current revision: XX Current revision : XX
New revision : YY I New revision : YY I New revision : YY
| ”» | [ m ] | » ] | - ] | ”» | [ m ]

4 . 5 6
Rever System Upgrade System Upgrade System
Controller OCP Logo oCP

Press [l to revert. Press lll to upgrade. Press lll to upgrade.

Press pp to skip. ' Press pp to skip. Press pp to skip.
Current revision: XX Current revision: XX * Current revision: XX

Revert to :YY New revision : YY New revision : YY

Code download will take about & minubes

Download status screen wil automatically appear,

After dawnload status i “Done”, prese "Program’” buttan.

Frogramming will take about 2 minutes. DCF will automatioally
is complete

1 = ] 1 [ = ] —— w1

When the Micro code is not downloaded When the Micro code is downloaded

System Software

Upgrade System

The system software has been upgraded
Upgrade System successfully.

The system requires power cycle.

[« ]

[ Operating procedure of OCP]

(1) Press the “Skip“ button.

(2) Press the “Skip“ button.

(3) Press the “Skip“ button.

(4) Press the “Skip" button.

(5) Press the “Skip“ button.

(6) Press the “Skip“ button.

(7) When the Microcode is not downloaded, press the “Retum to Main Menu” button.
(8) When the Microcode is downloaded, power off the printer.

I n | L | o0 |
Checks 5-4




5.3 Check the print operation and the print quality

1) Print the “Status Page” to check the print operation as following procedure.

A i | -] N - - |

[ Configuration l

R

Press the Report Menu button. Press the Status button.

NOTE : Confirm there are no printing problem when the “Status Page” is printed.

2) Print the “Raster Pattern” to check the print quality as following procedure.

O -] -
=l %y
__Paper Output
= &= =" —
‘I] Test Print
I Press the Printer Menu button. / Press the Test Print button.
Test Print Test Prin
R, - | - |  Soieapapersowes Y
+ —
] Cw | [« ]
/ Press the Raster Pattern button. \ Select the 1 button.
Test Prini
R -
NOTE : Confirm there are no printing contamination on
—> “Raster Pattern” print samples. If print samples
are contaminated, clean the contaminated
parts or continuous printing.

/ Press the Sample Tray button.

I n | L | o0 |
Checks 5-5




5.4 Initialize the Unit Configuration
1) Initialize the Unit Configuration to clear the Unit Configuration error as following procedure.

@ NOTE : The OCP can not response when the Previous

button is pressed within two minutes after this
screen is displayed, or when the Resume/Online
& button is pressed. Please do not touch the screen

about one minute.

| 4 | [ » —+— Resume/Online button

Press the Previous button when two minutes have passed

since this screen was displayed.

e BH . - - |

= e -
aan

Ae)e) [ ]

(v) - r

Factory Detault

Cpnfiguration

I~
. 4
-

l

[ Press the Configuration button.

Press the Enter button after
inputting the Service Password

Engine Configuration @ Engine Configuration @
Unit Config Wind. Fuser Web|

+ OPC Mode + Transfer Current —_—

Tray Adjust Engine Revision

Stacker Adjust
[« ]

»
Press the Next Screen button.

Engine Data

»

I

Press the Next Screen button.

___P

I n | L | o0 | |
Checks 5-6




Engine Configuration @
Temp/Humid Ctrl
Thickness Setup

Engine Diagnosig

' pecific Log

/ Press the Engine Diagnosis button.

Readfwrite Memory
Enter Address
(©Jpe)

@B@B

l@.. < ]
o)) )]

Press the Enter button after
inputting the “ 0004 ” address.

_> Power off the printer,
and power on the printer.

([Fooronron)
Jomerren —
» 4

Press the Read\Write Memory button.

Press the Enter button

B ~|
]

o) )z) ) -

() e)e) o)

) )a)e) [ ]

o)) )]

after inputting the “ 00 ” data.

| L

[ 00 |

Checks 5-7



Printer installation area information

Appendix 1. Installation Area Information

yoen

Unit : mm

opis Juold W ea.Je SoUBUBIUIB - - - - —. Jameiqgpooq — - - —- SuIpno Jun
oued 100 [ ] eae E PIsen & J8)SED g MAIOS YOoels
_ E _| |_ 12 Joo|4
7360
1000 5360 1000
MR- Jaadsats
| |
| of |
_ =
| i
B gy
|
| @
2 e
o™
2
| 8 g~ R
| C - [fs]
I m - m
| & =
2 |,
©
S = &
| @
| o~
" ®
| o b
| (2]
I
I
Lo SRS — 1]

00

L
Appendix 1




	SAFETY SUMMARY
	General Safety Guidelines
	Hazard Warning Statements
	WARNING Statement


	Chapter 1.Installation Requirements
	1.1 Application
	1.2 Installation Area
	1.3 Preparation for installation
	1.4 Tools Required
	1.5 Environmental Conditions
	1.6 Input Line Voltage

	Chapter 2.Unpacking
	2.1 Unpacking of the Printer
	2.1.1 Confirmation of parts quantities
	2.1.2 Unpacking Procedures
	2.1.3 Parts Check in the Accessory Box

	2.2 Unpacking of the Container Stacker /Auxiliary Container Stacker
	Components in the package
	2.2.2 Unpacking Procedures

	2.3 Unpacking of the High Capacity Feeder 1
	2.3.1 Confirmation of Parts Quantities
	2.3.2 Unpacking Procedures

	2.4 Unpacking of the High Capacity Feeder 2
	2.4.1 Confirmation of Parts Quantities
	2.4.2 Unpacking Procedures


	Chapter 3.Preparation for Installation
	3.1 Preparation for Installation of the Printer
	3.2 Preparation for Installation of the Container Stacker/Auxiliary Container Stacker 
	3.3 Preparation for Installation of the High Capacity Feeder 1
	3.4 Preparation for installation of the High Capacity Feeder 2

	Chapter 4.Installation
	4.1 Preparation for Printer
	4.2 Installation of Container Stacker
	4.3 Installation of Auxiliary Container Stacker
	4.4 Installation of High Capacity Feeder 1
	4.5 Installation of High Capacity Feeder 2
	4.6 Connection of AC Power Supply Cable
	4.7 Placement
	4.8 Adjustment of leveling height
	4.9 Attaching covers
	4.10 Attachment change of the transformer by input voltage 1)2)
	4.11 Adjustment of Hopper air pressure
	4.12 Adjustment of the Container Stacker
	4.13 Assembly of Tray Lift

	Chapter 5.Checks
	5.1 Power on Printer
	5.2 Check the HCF/Container Stacker Microcode Revision
	5.3 Check the print operation and the print quality
	5.4 Initialize the Unit Configuration

	Appendix 1.Installation Area Information

